buy on www.cablematic.com

***OHog***

Ttem Space parts Q'Ty‘
1 LOADING PLATE W400*D350*T=8.0
2 |BASE

3 BASE PLATE W650*D450*T=5.0

4 [FIXEDPLATE FOR GLASS

5 [SUPPORT FRAME
6

7

8

S

TUBE

SCREW CSK M5*P0.8* 1"
NYLON NUT M5*P0.8

NYLON NUT 5/16"-18UNC

10 |SCREW BH 5/16'-18UNC*L 2 1/4"
11 |SPRING WASHER @ 3/8"

12 \WASHER @ 95* 045

13 [6LASS PROTECTOR @126

14 |PLASTIC COVER

15 [MATCHED PLATE

16 [FIXED PLATE

17 WASHER (0 8.5* (0 25*T=3

18 |SCREW BH 3/8"-16UNC*L58mm
19 PLASTIC TUBE COVER

20 FOOT PAD

21 |ALLEN WRENCH NO .4

22 WRENCH NO 12

HH&HHNNHN#HHNNN(UHHHHHw

(3
o
et
)
)



pcnou
Caja de texto
buy on www.cablematic.com


